
 

Carroll County 
225 North Center St.  Westminster, MD 21157 

 

 
 
 
 
 
 

Carroll County 
Wastewater Limitations
 
 
 
 
May 29, 2009 

 

 

 
 

 
Report Prepared By: 

Malcolm Pirnie, Inc. 
 
 
 
 
 

 

6531-001 
 
 

 



 Table of Contents

 

    

 

Carroll County 
Wastewater Limitations 
6531-001  

i 

 

 

Contents 

 

1. Introduction 1-1 

1.1. Background ................................................................................................................... 1-1 

1.2. Purpose and Scope ...................................................................................................... 1-1 

2. Methods and Information Sources 2-1 

2.1. Wastewater Treatment Plant Capacity and Flow.......................................................... 2-3 
[...]
2-3). The nutrient caps were based on a design capacity of 0.9 mgd, a total nitrogen 
concentration of 4.0 mg/L, and a total phosphorus concentration of 0.3 mg/L.  

As with plant expansion, no ENR upgrade is planned pending resolution of the 
temperature issue.  However, the Hampstead WWTP has been added to the list of 
facilities eligible for Bay Restoration Funds.  If the Hampstead WWTP does eventually 
upgrade to achieve 3.0 mg/L total nitrogen, it could discharge up to 1.2 mgd without 
exceeding the nitrogen cap. This would allow accommodation of priority+future flows, 
but not the full 1.55-mgd wastewater demand projected at full DGA buildout (Figure 
3-4). Discharges above 1.2 mgd would require the County to obtain nutrient 
offsets/credits or to pursue no-discharge options such as land application or effluent 
recycle/reuse. These options are discussed further in Section 4 of this report. 

Limitations based on the 2005 Watershed Management Agreement: a watershed 
management agreement (WMA) was enacted in 2005 between Carroll County, Baltimore 
County, the City of Baltimore, and several state and local agencies.  The purpose of this 
agreement is to protect water quality in Baltimore’s three major sources of water:  Loch 
Raven, Liberty and Prettyboy Reservoirs.  Point source management provisions 
pertaining to the Hampstead WWTP are currently tied to limitations set through the 
plant’s NPDES permit and existing MDE programs, including limiting phosphorus 
effluent concentrations below 0.3 mg/l and capping total phosphorus loads using the 
TMDL programs.  The WMA, by itself, is not a limiting factor on the operation of the 
Hampstead WWTP. 

Summary of wastewater limitations: Until the temperature issue is resolved, the current 
design capacity of 0.9 mgd will remain the controlling limitation. Longer-term, the Bay-
related nitrogen loading cap represents a 1.2-mgd limit to surface water discharges. 



 

Section 3
Facility-Specific Wastewater Limitation Evaluation

 

    

 

Carroll County 
Wastewater Limitations 
6531-001  

3-11 

 

 

3.3. Prettyboy Reservoir 

3.3.1. Manchester WWTP 

The Manchester WWTP is owned and operated by the Town of Manchester.  The 0.5-
mgd plant provides advanced secondary level treatment using activated sludge treatment 
process consisting of mechanical screens, grit removal, two stabilization tanks, and an 
ultraviolet disinfection system. Phosphorus is removed by chemical addition.  The plant 
effluent is pumped to a 5-million gallon storage lagoon.  Most of the year (March-
November), the effluent is spray-irrigated to approximately 70 acres of farmland growing 
reed canary grass.  From December to February, the effluent is discharged to George’s 
Run, a tributary of Prettyboy Reservoir.  Manchester’s NPDES permit allows discharge 
to George’s Run in March as well, but this would normally only be done if the soil 
conditions were unsuitable for spray irrigation.  The Town currently has no plans to 
expand the WWTP, but has applied to MDE for funding to install ENR technology (Steve 
Miller, Town Manager, Town of Manchester, pers. comm., 20 Mar 2009). 

Limitations based on design capacity: The CMP worksheets indicate that the 
priority+future wastewater demands would be approximately 0.47 mgd, which could be 
met by the current plant without expansion (Table 3-1; Figure 3-5).  However, the plant 
would need to be expanded in order to meet the projected buildout wastewater demand of 
0.84 mgd.  According to the Town, the buildout wastewater demand is unlikely to exceed 
0.5 mgd (Steve Miller, pers. comm., 20 Mar 2009).  There is limited land area to expand 
the plant, and regardless, the Town reports that the land area available for spray irrigation 
would not allow treatment of more than about 0.6 mgd.  Previous studies by the Town 
have indicated that low soil infiltration capacities prevent most other nearby parcels in 
the region from being suitable for spray irrigation of effluent (Steve Miller, pers. comm., 
20 Mar 2009). 

According to the CMP worksheets, I/I flows averaged only about 0.022 mgd in 2003, 
which represented less than a tenth of the total average plant influent at that time.  The 
Town has an ongoing program to identify and reduce I/I. 

Limitations based on local water quality: The Manchester WWTP NPDES permit 
includes limits for conventional pollutants and parameters such as BOD5, fecal coliform, 
pH, total suspended solids, and dissolved oxygen.  These limits are standard limits for 
secondary treatment facilities, and MDE has determined that they are fully protective of 
receiving waters.  Limits for parameters such as ammonia were derived for local water 
quality protection and will be achievable with nitrification even at expanded flows, after 
the plant expansion is complete.  The plant can successfully comply with a 1.0 mg/L total 
phosphorus limit related to the Prettyboy Reservoir phosphorus TMDL.  The Manchester 
WWTP is not upstream of a Tier II stream segment. 



 

Section 3
Facility-Specific Wastewater Limitation Evaluation

 

    

 

Carroll County 
Wastewater Limitations 
6531-001  

3-12 

 

 

 

0.43

0.50 0.50
0.47

0.84

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

2008 

Average

Design 

Capacity

Planned 

Expansion

Priority + 

Future

Buildout

Fl
o

w
 (

M
g

d
)

Max. Flow @ TP of 0.3 mg/L = 0.64 Mgd

 

Figure 3-5:  Manchester WWTP wastewater flow projec tions relative to design capacity and 
nutrient cap-based flow limits 

Limitations based on Bay nutrient caps: The Manchester WWTP is considered a “minor” 
facility under Maryland’s Tributary Strategy Statewide Implementation Plan, and has 
been assigned nutrient loading caps as goals for both total nitrogen and total phosphorus 
(Table 2-3).  These nutrient caps were based on a projected 2020 flow of 0.384 mgd for 
120 days/year, a total nitrogen concentration of 18.0 mg/L, and a total phosphorus 
concentration of 0.5 mg/L.  These caps will remain as goals rather than permit limits 
until/unless the WWTP expands or elects to trade nutrient credits to another point source 
facility. 

At the design capacity flow of 0.5 mgd and assuming discharge for 120 days/year, the 
Manchester WWTP could meet its nutrient loading goals by attaining effluent 
concentrations of approximately 13.8 mg/L total nitrogen and 0.38 mg/L total 
phosphorus. Meeting these concentrations would require the plant to increase nutrient 
removal relative to the existing operation. Although the phosphorus goal could probably 
be achieved by increasing chemical addition, achieving the nitrogen goal at full design 
capacity would probably require additional nitrification/denitrification capability.  
However, if March discharges to surface water were relatively rare, the facility could 
achieve the loading goals without a major technology upgrade in most years. 

If the Manchester WWTP plant expanded, the nutrient caps would become enforceable 
permit limits. The buildout wastewater demand listed in the CMP worksheet (0.84 mgd) 



 

Section 3
Facility-Specific Wastewater Limitation Evaluation

 

    

 

Carroll County 
Wastewater Limitations 
6531-001  

3-13 

 

would require that the Manchester WWTP meet effluent concentrations of approximately 
8 mg/L total nitrogen and 0.23 mg/L total phosphorus. These limits would be achievable 
with the installation of biological nutrient removal or ENR technology. However, unless 
MDE would allow year-round discharge to Prettyboy Reservoir, treating this amount of 
flow would also require that sufficient land area be identified to spray irrigate the 
projected buildout wastewater demand during March-November.  

Limitations based on the 2005 Watershed Management Agreement:  point source 
management provisions pertaining to the Manchester WWTP are currently tied to 
limitations set through the plant’s NPDES permit and existing MDE programs, including 
limiting total phosphorus loads using the TMDL for Prettyboy Reservoir.  The WMA, by 
itself, is not a limiting factor on the operation of the Hampstead WWTP. 

Summary of wastewater limitations: Given the limited land area to expand the plant and 
to spray irrigate, the existing design capacity (0.5 mgd) of the Manchester WWTP 
represents the effective wastewater limitation.  The approximate nitrogen based capacity 
limitation of 0.23 mdg is larger than the projected buildout scenario demand of 0.83 mgd 
and is not anticipated to be a controlling limitation. 

 

3.4. South Branch of the Patapsco River 

3.4.1. Freedom District WWTP 

The WWTP serving the Freedom/Sykesville area is owned by the State of Maryland and 
operated by the Maryland Environmental Service (MES).  The 3.5-mgd plant uses an 
activated sludge treatment process with biological nitrogen removal (BNR) and 
phosphorus removal.  The plant consists of a screen and grit removal facility, an 
equalization basin, primary clarifier, aeration basins with aerobic and anoxic units, 
secondary clarifiers, filters, ultraviolet disinfection, and cascade aeration.  Effluent is 
discharged to the South Branch of the Patapsco River. 

Of the 3.5 mgd design capacity, MES is allocated 0.9 mgd for use by State institutions 
(primarily the Springfield Complex), and Carroll County is allocated the remaining 2.6 
mgd. No expansions are currently planned.  However, the State does plan to upgrade the 
plant to ENR (Joe Barrington, pers. comm., 25 Mar 2009). 

Limitations based on design capacity: Wastewater flows in 2008 (about 2.1 mgd) were 
well below the 3.5-mgd design capacity of the Freedom District WWTP (Table 3-1; 
Figure 3-6). However, the facility would have to expand in order to accommodate the 
projected priority+future and buildout wastewater demands of 3.7 and 5.4 mgd, 
respectively. 



 

Section 3
Facility-Specific Wastewater Limitation Evaluation

 

    

 

Carroll County 
Wastewater Limitations 
6531-001  

3-14 

 

Expansion of the Freedom District WWTP presents engineering and regulatory 
challenges due to space constraints, wetlands on site, and the low strength of influent 
wastewater (Joe Barrington, pers. comm., 25 Mar 2009).  As an alternative to expansion, 
a larger plant could be built at another location.  The State also has raised the possibility 
of pumping wastewater to a collection line in the Patapsco River drainage basin owned 
by the City of Baltimore, to take advantage of Baltimore’s excess treatment capacity 
(Frank Schaeffer, pers. comm., 27 March 2009). 

According to the CMP worksheets, I/I flows averaged about 0.67 mgd in 2003, which 
represented almost a quarter of the total average plant influent at that time.  The County, 
which owns and operates the collection system outside of the state-owned Springfield 
Complex, has an ongoing program to identify and reduce I/I. 

 

2.08

3.50 3.50
3.73

5.40

0.0

1.0

2.0

3.0

4.0

5.0

6.0

2008 

Average

Design 

Capacity

Planned 

Expansion

Priority + 

Future

Buildout

Fl
o

w
 (

M
g

d
)

Max. Flow of Nitrogen Cap = 4.67 Mgd

 

Figure 3-6:  Freedom District WWTP wastewater flow projections relative to design 
capacity and nutrient cap-based flow limits 

Limitations based on local water quality: The Freedom District WWTP NPDES permit 
includes limits for conventional pollutants and parameters such as BOD5, fecal coliform, 
pH, total suspended solids, and dissolved oxygen.  These limits are standard limits for 
secondary treatment facilities, and are fully protective of receiving waters.  Limits for 
parameters such as ammonia were derived for local water quality protection and are 
expected to remain achievable even under higher effluent flows. 

Maryland’s 2008 303(d) list cites “1st through 4th order streams” in the South Branch of 
the Patapsco River watershed as impaired based on combined fish/macroinvertebrate 
bioassessments.  The source is cited as “unknown”, and a TMDL is not expected within 



 

Section 3
Facility-Specific Wastewater Limitation Evaluation

 

    

 

Carroll County 
Wastewater Limitations 
6531-001  

3-15 

 

two years.  As long it stays in compliance with water-quality based permit limits, the 
Freedom District is not expected to be a cause of biological impairments in the receiving 
stream. 

Limitations based on Bay nutrient caps: The Freedom District WWTP’s NPDES permit 
already has a total phosphorus concentration limit of 2.0 mg/L (monthly average) based 
on Maryland’s tributary strategy for nutrient reductions for the Chesapeake Bay.  The 
WWTP is considered a “major” facility under Maryland’s Tributary Strategy Statewide 
Implementation Plan and has been assigned nutrient loading caps for both total nitrogen 
and total phosphorus (Table 2-3).  The nutrient caps were based on a design capacity of 
3.5 mgd, a total nitrogen concentration of 4.0 mg/L, and a total phosphorus concentration 
of 0.3 mg/L.  As with other major facilities, these nutrient caps will become enforceable 
NPDES permit limits in the future. 

The planned ENR upgrade project will be designed to achieve 3.0 mg/L total nitrogen 
and at least 0.3 mg/L total phosphorus.  At these concentrations, the total phosphorus 
loading limits would be more controlling than the nitrogen limit, and would limit 
discharge to approximately 3.5 mgd.  However, it is expected that the plant will be able 
achieve lower effluent phosphorus concentrations, such that the nitrogen cap will be 
represent a more controlling limitation.  At 3.0 mg/L total nitrogen, the Freedom District 
WWTP would be limited to discharging approximately 4.67 mgd, which is more than the 
projected priority+buildout wastewater demand but less than the projected buildout 
demand (Figure 3-6).  Discharges above 4.67 mgd would require the Freedom District 
WWTP to obtain nutrient offsets/credits or to pursue no-discharge options such effluent 
recycling/reuse. These options are discussed further in Section 4 of this report. 

Summary of wastewater limitations: The existing design capacity (3.5 mgd) of the 
Freedom District WWTP represents the controlling limitation under current conditions.  
Longer-term, the Bay-related nitrogen loading cap represents a 4.67-mgd limit to surface 
water discharges. 

 

3.4.2. Mount Airy WWTP 

The WWTP serving the Mount Airy area is owned and operated by the Town of Mount 
Airy. The 1.2-mgd plant is an activated sludge treatment facility utilizing BNR and 
phosphorus removal by chemical addition.  The plant discharges to the South Branch of 
the Patapsco River.  No expansion is currently planned, but the Town does plan to 
upgrade the plant to ENR (Tom Roberson, Plant Supervisor, Town of Mount Airy, pers. 
comm., 25 Mar 2009). 

Limitations based on design capacity: The existing wastewater flow (0.9-1.0 mgd) is 
approaching the 1.2-mgd design capacity of the Mount Airy WWTP (Table 3-1; Figure 



 

Section 3
Facility-Specific Wastewater Limitation Evaluation

 

    

 

Carroll County 
Wastewater Limitations 
6531-001  

3-16 

 

3-7). The facility would have to expand in order to accommodate the projected 
priority+future and buildout wastewater demand of 1.4 mgd.  Site constraints to 
expansion include a stream, floodplain, and a stormwater management facility.  
Therefore, land availability could represent a limitation to plant expansion (Tom 
Roberson, pers. comm., 25 Mar 2009).  According to the CMP worksheets, I/I flows 
averaged about 0.24 mgd in 2003, which represented about a quarter of the total average 
plant influent at that time.  The Town has an ongoing program to identify locations of 
high I/I and to reduce I/I by pipe replacement or slip-lining. 

 

 

Figure 3-7:  Mount Airy WWTP wastewater flow projec tions relative to design capacity and 
nutrient cap-based flow limits 

Limitations based on local water quality: The Mount Airy WWTP NPDES permit 
includes limits for conventional pollutants and parameters such as BOD5, fecal coliform, 
pH, total suspended solids, and dissolved oxygen.  These limits are standard limits for 